
FLOWS & LOADINGS

I&I/FLOW MONITORING

CAPACITY ASSESSMENT

CAPACITY REPORTS 
2025  



1 
 

 

 
     
 

 
 

LOTT Clean Water Alliance 
Annual Waste Load Assessment Report 

 
May 14, 2025 

 
Introduction 
 
The information included in this report is intended to meet the annual reporting requirement for the 
LOTT Clean Water Alliance’s (LOTT) National Pollutant Discharge Elimination System (NPDES) 
Permit No. WA0037061, issued on February 16, 2018. Pursuant to section S4. Facility Loadings, 
subsection B. Plans for Maintaining Adequate Capacity, the report includes the following:  
 
 A discussion on compliance with permit effluent limitations for the year 2024. 
 
 A comparison between the existing and design monthly average dry weather and wet weather 
[...]
$32,350,000 Future Adds additional clarifiers, if needed 

 

 

  



2024 Capacity Assessment Report 21 

 

Biological Process 
LOTT’s biological nutrient removal system operates a modified four-stage Bardenpho process 
to optimize total inorganic nitrogen removal from the incoming wastewater. E�luent from the 
primary sedimentation tanks flows through a series of anoxic (low dissolved oxygen) and 
aeration (higher dissolved oxygen concentration) basins. Renovations to the process were 
completed in 2023. 

Primary e�luent, RAS, and an internal recycle stream are fed into an anoxic zone (stage 1) 
where nitrogen is removed from the wastewater (denitrification). The anoxic basins are mixed 
through large bubble displacement. Denitrified mixed liquor passes to a large, aerated zone 
(stage 2), where BOD is removed, and where ammonia is converted to nitrate (nitrification). The 
nitrified mixed liquor is split – with one portion being pumped back to the anoxic zone for 
denitrification, and another portion flowing by gravity to a second anoxic basin.  

The second anoxic and final aeration basins (stage 3 and 4) provide the final biological 
denitrification and nitrification steps prior to settling and disinfection. Stages 3 and 4 consist of 
two trains, each with four cells. The first three cells of each train serve as the second anoxic 
zone, and the fourth cell as the final aeration zone. In the anoxic cells, additional nitrate 
removal is achieved. In the final aeration cells the mixed liquor is aerated to further polish the 
mixed liquor prior to flowing to the secondary clarifiers. 

Figure 14. Biological Process 

 

Capacity Analysis 
The secondary process tanks comprise 12.95 million gallons of anoxic and aerobic basin 
volume. While this process volume is su�icient to provide for BOD and TIN removal through 
build out, performance becomes increasingly tied to the mixed liquor suspended solids (MLSS) 
concentrations. The MLSS concentration is proportional to the BOD loading, which is projected 



2024 Capacity Assessment Report 22 

 

to increase by approximately 200% by build out and is also influenced by the operational 
sludge retention time (SRT), which is based on nitrification requirements.  

The capacity of the aeration basins is linked to the secondary clarifiers via the relationship 
between MLSS concentration and solids loading. Aeration capacity is based on blowers. The 
plant currently has three blowers, each with a capacity of 6,600 standard cubic feet per minute 
(scfm). There is space to add a fourth blower, as needed. Capacity projections for the system 
are summarized in Table 9. 

Table 9. Biological Process System Capacity Summary 
     Condition Utilization 

Unit 
Process 

Capacity 
Basis Units 

Redundancy 
Basis Capacity Current 2050 Current 2050 

Aeration 
basins Capacity is driven by secondary clarifier solids loading 

Aeration 
blowers 

Peak day air 
flow 

scfm Firm 16,400 6,082 8,134 46% 62% 

Completed and Planned Projects 
The Biological Process Improvements project, completed in 2023, reconfigured the biological 
treatment process and reduced the energy required to accomplish biological nutrient removal. 
The improvements included replacing oversized blowers and minimizing recycle pumping to 
reduce power consumption. The project also provided the opportunity to pilot test an 
alternative carbon source to methanol used for the secondary process. 

Table 10. Completed and Planned Projects: Biological Process 
On-line Name Cost/Estimate Status Description 

2011 Aeration Blower Upgrade $344,264 Complete Added Neuros high-speed turbo blower 

2023 
Biological Process 
Improvements 

$35,902,102 Complete 
Upgrades aeration control, 
instrumentation, and process tank 
reconfiguration 

2026 
Supplemental Carbon 
System Upgrade 

$1,090,000 Planning 
Replaces storage tank, feed pump, and 
controls for carbon addition 

  



2024 Capacity Assessment Report 23 

 

Ultraviolet Disinfection and E�luent Pumping 

Ultraviolet Disinfection 
The ultraviolet (UV) disinfection system is the final liquid stream processing step prior to 
discharge to Budd Inlet. The purpose of the system is to disinfect the e�luent from the 
secondary clarifiers to satisfy NPDES permit requirements for fecal coliform counts in the final 
e�luent. 

A UV disinfection system exposes bacteria in the e�luent to UV light by flowing past UV bulbs. 
The UV disinfection system consists of five channels equipped with 45-degree angled UV bulbs 
arranged in modules across the width of a channel. The spacing of the lamps in the channels 
provides su�icient UV radiation to ensure destruction of pathogenic microorganisms as 
e�luent flows through the channel. The performance of the UV disinfection system is 
contingent on the successful performance of the secondary clarifiers, since high suspended 
solids will block the UV radiation and reduce the amount available for disinfection. 

Figure 15. UV Disinfection Process 

 

E�luent Pumping 
The LOTT treatment plant has two 48-inch outfalls, the North Outfall and the Fiddlehead 
Outfall. Treated e�luent is typically discharged to Budd Inlet out of the North Outfall that 
extends 953 feet o� the shoreline near the north end of Washington Street. The final 250 feet of 
the outfall contains a di�user section approximately 19 feet below the mean lower low water 
(MLLW) level. 

The e�luent pump station for the North Outfall includes five pumps, four rated at 18 mgd and 
one rated at 12 mgd. The North Outfall is used for all plant flows up to 55 mgd at high tide and 
approximately 75 mgd at low tide. Most of the North Outfall was upgraded from 30-inch to 48-
inch diameter in 1997. A portion of the pipeline, which crosses through a state-regulated 
Cascade Pole dangerous waste site, was not upgraded at that time. The remaining 1,200 feet of 
30-inch diameter pipe creates a flow bottleneck. A project to replace this section of pipe with a 
new 48-inch pipe is currently in design and will increase the North Outfall discharge firm 
capacity to approximately 72 mgd at mean high high water MHHW level. Construction is 
anticipated to be completed in 2026. 



2024 Capacity Assessment Report 24 

 

Peak flows in excess of the North Outfall capacity can be discharged through the Fiddlehead 
Outfall, utilizing two pumps rated at 15 mgd each. In the event that the Fiddlehead Outfall is 
utilized, LOTT must notify the Department of Ecology that flow was diverted to this pipe.  

Capacity Analysis 
UV Disinfection 
The UV disinfection system was replaced in 2020 and includes UV lights installed at a 45-
degree angle with deeper channels, thus increasing each channel’s overall capacity. The 
system layout has four duty channels with one redundant channel. Each channel contains two 
banks of UV lamps. Each bank contains eighteen lamps for a total of 180 lamps in the system 
treating a flow of 75 MGD at the design minimum UVT of 63%. The design criteria was based on 
peak hourly flow and is included in Table 11. Each channel has a hydraulic capacity is 25 mgd. 

Table 11. Trojan UV SignaTM Design Criteria 
Parameter Capacity 

Peak Design Flow 75 mgd 
Average Daily Flow 23.3 mgd 

UV Transmission 63% minimum 
Total Suspended Solids (TSS) 30 mg/l (30 Day Average, grab sample) 

Minimum Dose 24 mJ/cm2 
Discharge Limit 200 Fecal Coliforms, 30 Day Geometric Mean 

 
The UV system is not projected to reach its firm capacity until 2050. The system has capacity to 
expand in the future either by installing more or improved bulbs or adding another channel. 
Figure 16 shows the firm and total capacities for the projected 10-year peak hour flow. 

Figure 16. UV Disinfection System Capacity Projection 

 

  

50

55

60

65

70

75

80

85

90

95

100

20
25

20
26

20
27

20
28

20
29

20
30

20
31

20
32

20
33

20
34

20
35

20
36

20
37

20
38

20
39

20
40

20
41

20
42

20
43

20
44

20
45

20
46

20
47

20
48

20
49

20
50 FC

Fl
ow

, m
gd

Projection Firm Capacity Hydraulic Capacity



2024 Capacity Assessment Report 25 

 

E�luent Pumping 
There are four 300 hp pumps discharging to the North Outfall, each with a nameplate capacity 
of 16.7 mgd at high tide. However, experience has suggested that the real-world combined firm 
pumping capacity ranges between 50 mgd and 72 mgd depending on tidal level. At high tide, 
pressure limitations in the outfall pipeline limit the flow. This range is indicated in yellow in 
Figure 17. Two additional 15 mgd pumps can direct flow to the Fiddlehead Outfall under 
emergency circumstances, bringing the combined outfall capacity to 87 mgd shown in purple. 
LOTT prefers to minimize use of the Fiddlehead Outfall as much as possible. The pumping 
capacities shown in Figure 17 are for the projected 10-year peak hour flow at high tide. 

Figure 17. North Outfall Capacity Projection 

 

Currently, the North Outfall does not have capacity to discharge peak hour flows under high 
tide conditions. However, such conditions are rare, and the plant’s influent flow equalization 
basins typically reduce peak hourly flow through the plant. Therefore, the plant has very rarely 
needed to discharge flow to the Fiddlehead Outfall. With the biological process improvements 
project, the first anoxic tanks are now available for flow equalization. In addition, o�-line 
biological nutrient removal basins can also be used to store flow.  

UV Disinfection System and Outfalls Capacity Summary 
Table 12 provides a summary of the capacity analysis and assumptions for the UV disinfection 
system and the North Outfall. 

 

 

 

0

10

20

30

40

50

60

70

80

90

100

20
25

20
26

20
27

20
28

20
29

20
30

20
31

20
32

20
33

20
34

20
35

20
36

20
37

20
38

20
39

20
40

20
41

20
42

20
43

20
44

20
45

20
46

20
47

20
48

20
49

20
50 FC

Fl
ow

, m
gd

Projection Firm Capacity Future capacity Combined Outfalls

 



2024 Capacity Assessment Report 26 

 

Table 12. UV Disinfection System and Outfalls Capacity Summary 
     Condition Utilization 

Unit Process 
Capacity 

Basis Units 
Redundancy 

Basis Capacity Current 2050 Current 2050 

UV Disinfection 
Peak hour 

flow 
mgd Firm 75 62.2 77.0 88% 99% 

North Outfall 
pumps 

Peak hour 
flow 

mgd Firm 50 62.2 77.0 132%1 148%1 

Fiddlehead 
Outfall pumps 

Peak hour 
flow 

mgd Firm 30 N/A N/A N/A N/A 

1. Capacity rating is based on flow capacity at maximum tide conditions 

Completed and Planned Projects 
A list of planned projects is included in Table 13 below. The North Outfall Upgrade, planned for 
2026, will address the current pressure limitations in the North Outfall pipeline, increasing the 
e�luent pumping firm capacity, at MHHW to 72 mgd. 

Table 13. Completed and Planned Projects: UV Disinfection and E�luent Pumping 
On-line Name Cost/Estimate Status Description 

2013 
Effluent Drive and Motor 
Control Centers 
Replacement 

$1,692,754 Complete 
Replaced effluent pump variable 
frequency drives and motor control 
centers 

2020 
Ultraviolet Disinfection 
Upgrades 

$8,407,815 Complete 
Upgrades 20-year-old TrojanUV3000TM 
system to new Trojan UV SignaTM 

2026 North Pipeline Expansion $9,192,000 Design Remove existing bottleneck from outfall 
pipe run 

 

  



2024 Capacity Assessment Report 27 

 

Sludge Thickening 
The sludge thickening process removes excess water from the combined primary and waste 
activated sludge (WAS) flows prior to anaerobic digestion. The BITP sludge thickening system 
consists of four rectangular dissolved air flotation thickener (DAFT) tanks. Polymer is used to 
enhance sludge thickening and performance of the DAFTs. 

Figure 18. Dissolved Air Flotation Thickeners Process 

 

Air bubbles attach to the sludge and polymer particles, floating them to the surface. Skimmers 
collect the thickened sludge and push it into hoppers for transfer to the anaerobic digesters. 
Sludge that settles to the bottom of the DAFT tanks is drained back to headworks once each 
day. Overflow from the DAFTs drains back to headworks for re-processing with the plant 
influent flow. In 2024, a project was completed that retrofitted all four DAFT tanks with self-
aspirating pumps, which are more energy e�icient and easier to operate and maintain.  

Capacity Analysis 
Common hoppers are shared between DAFT tanks 1 and 2 and tanks 3 and 4. The thickened 
sludge then combines in a common manifold and is carried to the digesters. The DAFT system 
was rated to a capacity of 29.7 pounds per square foot per day (lbs/ft2/d) in the 2006 Budd Inlet 
Treatment Plant Master Plan. However, the system has been operated at much higher loadings 
since that time. Historically, the system has been operated up to 60 lbs/ft2/d, although recently 
the system has struggled to perform under such loadings. A more conservative capacity 
estimate of 45 lbs/ft2/d has been used to assess capacity needs for the sludge thickening 
system. Figure 19 depicts the firm capacity of the DAFT system. 

 



2024 Capacity Assessment Report 28 

 

Figure 19. Sludge Thickening Capacity Projection 

 

Table 14 provides a summary of the capacity analysis and assumptions for the sludge 
thickening system. The capacity assumptions will be updated as additional performance data 
is gathered after the Sludge Thickening Improvements project completed in 2024. 

Table 14. Sludge Thickening System Firm Capacity Summary 
     Condition Utilization 

Unit Process Capacity basis Units 
Redundancy 

Basis Capacity Current 2050 Current 2050 
DAF 

Thickening 
Peak day solids 

load 
lbs/d/ft2 Firm 45 26.1 35.4 58% 79% 

Sludge 
pumping 

Peak day solids 
load 

gpm Firm 180 61 82 34% 46% 

Completed and Planned Projects 
The Sludge Thickening Improvements project completed in 2024 upgrade the DAFT system to 
include replacing the existing pressurization systems with self-aspirating pumps and replacing 
the bottom and top collectors all tanks to include new drives and motors. A pilot of a dual-stage 
positive displacement thickened sludge pump is currently underway. 

Table 15. Completed and Planned Projects: Sludge Thickening 
On-
line Name 

Cost/ 
Estimate Status Description 

2011 
Thickening System 
Equipment Replacement 

$372,196  Complete 
New sprocket, chains, collectors, and 
beaches for the top collectors 

2012 DAFT Cover Replacement $223,516  Complete Replaced tank covers 

2014 
DAFT Polymer System 
Upgrade $918,128  Complete 

New polymer mixer, transfer pump, metering 
pumps and associated controls and electrical 

2024 
Sludge Thickening System 
Improvements $5,977,832 Complete 

Updated the DAFT system with new collectors, 
and hopper cross collectors, aspirating 
pumps, and process piping 

2025 Thickened Sludge 
Pumping Improvements 

$60,000 Piloting 
Replace existing single stage progressive 
cavity pumps with dual stage pumps to 
increase capacity 

0
10,000
20,000
30,000
40,000
50,000
60,000
70,000
80,000
90,000

20
25

20
26

20
27

20
28

20
29

20
30

20
31

20
32

20
33

20
34

20
35

20
36

20
37

20
38

20
39

20
40

20
41

20
42

20
43

20
44

20
45

20
46

20
47

20
48

20
49

20
50 FC

Lo
ad

, l
bs

/d

Projection Capacity



2024 Capacity Assessment Report 29 

 

Digesters (Sludge Stabilization) 
The anaerobic digesters biologically stabilize thickened sludge from the DAFTs by converting 
portions of the sludge to carbon dioxide, methane, and water. Following anaerobic digestion, 
the residual material (biosolids) is suitable for land application. 

Anaerobic sludge digestion facilities include four 70-feet diameter, 30-feet deep concrete tanks 
with floating covers. Normal practice is to operate three digesters at a time, two being used for 
primary digestion, a third used for secondary digestion/solids holding, and the fourth digester 
being held in reserve. 

Figure 20. Digesters Process 

 

The anaerobic digester equipment building contains all process mechanical equipment needed 
to operate the digestion process. Thickened sludge is fed to the bottom of the digesters through 
the circulating sludge system in the center of the tank. Circulating sludge is withdrawn from 
each digester and pumped to sludge heat exchangers before being returned to the digesters to 
assist in keeping them completely mixed. The heat exchangers are used to maintain the 
temperature in the digester at 95° F, which is a permit requirement in order to meet Class B 
biosolids standards. 

Methane gas from the digesters is the principal fuel for the high temperature heat loop system. 
Digested sludge is withdrawn from the bottom of the secondary digester and pumped to the 
solids dewatering centrifuges. The digesters are equipped with floating gasholder-type covers, 
which are supported by digester gas pressure. Each digester contains two separate gas-piping 
systems. The gas utilization system withdraws gas for use as fuel for the high temperature heat 
loop system. The second system uses digester gas to continuously mix the contents of the 
digester. A dedicated gas compressor recirculates digester gas through each digester. 



2024 Capacity Assessment Report 30 

 

Capacity Analysis 
Digester capacity is typically evaluated in terms of the hydraulic retention time (HRT) and the 
volatile solids loading rate. The Environmental Protection Agency (EPA) Biosolids rule requires a 
minimum detention time of 15 days. Historically, the plant has aimed to maintain an HRT of at 
least 25 days in order to allow stable operation. Of the two capacity criteria, volatile solids 
loading is more limiting. Most mesophilic digesters can operate at volatile solids loadings rate 
of 0.150 to 0.200 lbs/ft3/d. The existing digesters employ gas mixing, which can be ine�icient, 
reducing loading capacities. Figure 21 plots projected peak 14-day volatile solids loadings for 2 
primary digesters at a loadings rate of 0.150 lbs/ft3/d. 

Figure 21. Digester System Volatile Solids Loading Capacity Projection 

 

After Digester System Improvements Phase II project, which will upgrade the mixing, the 
loading rate can increase to 0.200 lbs/ ft3/d. Although the plant has four digesters, one unit is 
reserved for secondary digestion or solids holding, while another unit is reserved as a standby 
unit. This e�ectively limits primary digestion to two units. The ongoing digester upgrades are 
expected to provide su�icient capacity for most of the planning horizon. If additional capacity is 
required, the digesters may be converted to thermophilic operation in the future. 

 Table 16 below summarizes the digester loading projections and capacity. 

Table 16. Digester System Capacity Summary      
Condition Utilization 

Unit 
Process 

Capacity Basis Units Redundancy 
Basis 

Capacity Current 2050 Current 2050 

Anaerobic 
digestion 

Peak 14-day 
volatile solids 

loading 
lbs/ft3/d 2 digesters 0.15 0.118 0.161 79% 107% 

Anaerobic 
digestion 

Minimum 14-
day hydraulic 
retention time 

days 2 digesters 15 26.4 19.4 57% 77% 

 -

 5,000

 10,000

 15,000

 20,000

 25,000

 30,000

 35,000

 40,000

 45,000

 50,000

20
25

20
26

20
27

20
28

20
29

20
30

20
31

20
32

20
33

20
34

20
35

20
36

20
37

20
38

20
39

20
40

20
41

20
42

20
43

20
44

20
45

20
46

20
47

20
48

20
49

20
50 FC

Lo
ad

in
g,

 lb
s/

d

Projections Firm Capacity



2024 Capacity Assessment Report 31 

 

Completed and Planned Projects 
A digester upgrade project is currently underway. A potential thermophilic upgrade project is 
included in the long-range CIP. A list of projects is included in Table 17. 

Table 17. Completed and Planned Projects: Sludge Digestion 
On-line Name Cost/Estimate Status Description 

2016 Digester Concrete 
Support Repair 

$192,084  Complete Repair degraded concrete supports 

2018 
Digester Building Drain 
Replacement 

$286,580 Complete 
Replace failing drain lines in the 
digester building 

2023 
Digester System 
Improvements Phase I 

$ 3,232,622 Complete 
HVAC, air quality monitoring, and 
micro-aeration  

2028 
Digester System 
Improvements Phase II 

$47,200,000 Design 
Replace floating covers with fixed, new 
mixing, general asset replacement, and 
new waste gas burner 

2045 
Digestion Capacity 
Expansion 

$4,428,593 Future Thermophilic upgrades 

 

  



2024 Capacity Assessment Report 32 

 

Sludge Dewatering 
The solids dewatering process removes excess moisture from anaerobically digested sludge (2-
3% solids) to create biosolids (20-24% solids), thereby reducing land application hauling costs. 
Solids dewatering equipment consists of two centrifuges, dewatered sludge conveyance 
equipment, and loading facilities for sludge hauling trucks. All solids dewatering equipment is 
contained in the solids handling building. 

Figure 22. Sludge Dewatering Process Diagram 

 

The 1979 facility was completely overhauled in 2018 to include two new Andritz D6LX 
centrifuges, each with a maximum capacity of 3,500 dry pounds per hour. It is assumed that 
the units will have a minimum 20-year life, at which time a new project will be initiated to 
upgrade the system. Firm capacity assumes one unit to remain as a standby to provide full 
redundancy. 

The established level of service requires a truckload to be dewatered in no longer than 12 hours 
per day, 7 days per week (including centrifuge flushing). For optimum performance, the 
manufacturer’s recommendation is to operate the centrifuges in an approximate range of 60-
80% of the design capacity. The system will allow both centrifuges to run simultaneously if 
needed. 

Polymer is added to improve dewatering performance. Dewatered biosolids are discharged 
from the centrifuges into a screw auger conveyor and transferred to the biosolids hauling trucks 
for land application. E�luent from the centrifuges (centrate) is drained to a centrate handling 
facility. Centrate is then metered into the secondary treatment process to control the ammonia 
loading. 

Truck and trailer combination sets are alternatively used to transport biosolids to contracted 
land application sites in Eastern Washington. The trucks and trailers are all equipped with 
heavy-duty tarping systems and watertight tailgates to reduce odors and eliminate spillage. 
Depending on dewatering e�iciency, 230 to 300 truckloads of biosolids are delivered for land 
application every year. The number of loads over the past thirteen years is shown in Figure 23. 



2024 Capacity Assessment Report 33 

 

Figure 23. Historical Biosolids Truckloads 

 

Capacity Analysis 
Each unit has a rated capacity of 3,500 lbs/hr. Operationally, the system works best when flow 
is kept under 160 gpm. At an average feed of 3% solids, the 160 gpm hydraulic rating is more 
restrictive. 

System capacity is based on hours of operation. At 84 hours per week (14 hours per day, 6 days 
per week), capacity would be 806,400 gallons per week, which averages out to 115,200 gpd. 
The firm capacity, a single unit in service, is show on Figure 24 for the peak 14-day loadings 
projection. 

Figure 24. Dewatering System Capacity Projection 

 

 

2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023 2024

Loads 233 259 239 246 255 255 287 298 286 271 234 252 302 275 299

0

50

100

150

200

250

300

350

Tr
u

ck
 L

o
ad

s

 -

 20,000

 40,000

 60,000

 80,000

 100,000

 120,000

 140,000

20
25

20
26

20
27

20
28

20
29

20
30

20
31

20
32

20
33

20
34

20
35

20
36

20
37

20
38

20
39

20
40

20
41

20
42

20
43

20
44

20
45

20
46

20
47

20
48

20
49

20
50 FC

FL
ow

, g
pd

Projection Capacity



2024 Capacity Assessment Report 34 

 

Table 18 below provides a summary of the capacity analysis and assumptions for the sludge 
dewatering system. 

Table 18. Sludge Dewatering System Capacity Summary 
     Condition Utilization 

Unit 
Process 

Capacity basis Units 
Redundancy 

Basis 
Capacity Current 2050 Current 2050 

Dewatering Peak 14-day 
solids loading 

gpm Firm 160 93 126 58% 79% 

Completed and Planned Projects 
Having just completed an overhaul of this system, no future projects are currently planned. 

Table 19. Completed and Planned Projects: Sludge Dewatering 
On-line Name Cost/Estimate Status Description 

2018 
Sludge Dewatering 

System Upgrade 
$12,972,813  Complete 

Replace existing centrifuges and polymer 
addition system 

  



2024 Capacity Assessment Report 35 

 

Centrate Management 
The centrate handling process removes easily settleable material from the centrate and 
provides storage for equalizing the ammonia load sent to the biological treatment process. This 
process includes flow measurement, ammonia concentration monitoring, seven rectangular 
sedimentation tanks modified to provide settling and storage of centrate, two centrate 
discharge pumps, and two centrate sludge pumps as illustrated in Figure 25. 

Figure 25. Centrate Handling Process 

Centrate Settling Tank 1

Splitter 

Box

Aeration Basins: 

First Anoxic Basin 

Aeration Basins: 

Intermediate 

Pump Station 

Sludge Thickening 

(DAFT)

Solids Flow

Liquid Flow

Pump

Sludge 

Dewatering

Cross Collector

Long Collector

Valve

Baffle

Tank 2a

Tank 2b

Tank 3

Tank 4

Weir

 

Centrate from the solids dewatering process enters the centrate handling facility through a 12-
inch HDPE line. Centrate can be sent to either Centrate Tank 1 or 2a, though during normal 
operation, flow is directed to Tank 1, where any remaining solids are allowed to settle. 
Longitudinal collectors move the settled sludge to the sludge hoppers where it is pumped to 
the dissolved air flotation thickeners via two positive displacement, progressing cavity pumps. 

Clarified centrate overflows from tank 1 to tank 2a via a weir at the north end and then flows 
south through tank 2a and back north through tank 2b. Centrate is metered into the secondary 
treatment process via two self-priming centrifugal pumps. 

Capacity Analysis 
Capacity related to the centrate handling facility is dependent on a variety of factors to include 
solids dewatering (centrifuging) duration and performance, centrate dilution, and the amount 
and concentration of centrate that can be sent secondary treatment process due to 
performance issues or compliance periods (i.e. permit discharge limitations). 

There are seven tanks, each with a volume of 100,000 gallons, totaling 700,000 gallons of 
storage capacity. The plant produces an average of 50,000 gallons per day of centrate, which is 
diluted up to a ratio of 3:1 to minimize struvite formation. Up to 270,000 gallons of diluted 
centrate may be sent to this system on a peak day. During normal operation, only tanks 1, 2a, 
and 2b are used. 



2024 Capacity Assessment Report 36 

 

Completed and Planned Projects 
A project to rehabilitate the building was completed in early 2025 which included replacement 
of the roof and odor control systems, as well as seismic retrofits and electrical improvements. 
The project also re-established the ability to route raw degritted sludge (RDS) from headworks 
through tanks 3 and 4, allowing the facility to provide additional primary sedimentation 
treatment during peak wet weather events. 

In addition, with the completion of the Biological Process Improvements project, the first 
anoxic tanks will no longer be needed for the biological process. In the near-term, the first 
anoxic basins will provide for wet weather flow equalization. Potential future uses of the basins 
identified through the master planning work include centrate treatment, which could be added 
in the decommissioned centrate storage basins, and one train of the former first anoxic basin. 
The estimated cost is $3.2 million and could be implemented in stages. This treatment would 
provide for bioaugmentation using the centrate treatment basins to incubate a highly e�icient 
nitrifying population, which would seed the main biological treatment process and improve 
e�iciency. The project is anticipated to result in more stable and resilient operation, and the 
improved e�iciency may reduce solids loading to the secondary clarifiers, thereby extending 
the capacity of the secondary process.  

Table 20. Completed and Planned Projects: Centrate Management 
On-line Name Cost/Estimate Status Description 

2009 
Centrate Metering 
Pump 

$30,000 Complete Replace centrate metering pump 

2017 
Centrate Handling 
Improvements 

$942,106 Complete 
Upgrades the centrate pumping system to 
include adding two new pumps, 
instrumentation, and baffles 

2025 
Centrate Building 
Rehabilitation 

$9,514,857 Complete 
Replace roof structure, odor control 
system, electrical upgrades, and add 
covers to the tanks 

2033 
Centrate Handling and 
Treatment 

$3,200,000 Future Install new centrate treatment system 

 

 

  



2024 Capacity Assessment Report 37 

 

Energy Recovery 
The digestion process produces methane gas. LOTT utilizes this gas in a co-generation engine 
generator which produces both electricity and heat. Additionally, two boilers are available to 
combust the methane gas to produce heat which is used to maintain the low heat loop. The 
system is illustrated in Figure 26. 

Figure 26. Energy Recovery Process 

 

Capacity Analysis 
Raw digester gas contains hydrogen sulfide and must be conditioned before it can be utilized 
by the engine generator or boilers. The gas conditioning system consists of two hydrogen 
sulfide (H2S) scrubber tanks which use a media to strip o� the H2S. The gas then passes 
through a chiller to drop out the moisture. The gas is then reheated and sent through the 
siloxane scrubber. The scrubbed gas is then utilized in the engine generator or boilers to create 
electricity and heat. Any gas that cannot be beneficially used is combusted in the waste gas 
burner (flare).  

Completed and Planned Projects 
The original cogeneration project was completed in 2011 through a Puget Sound Energy (PSE) 
grant. A long block overhaul of the Jenbacher engine generator was completed in 2018. A 
project is underway to evaluate beneficial biogas utilization options for when the Jenbacher 
reaches the end of its useful life. Additionally, as part of the digester system upgrade project, a 
new waste gas burner will be installed to increase the reliability and capacity of that system. 

 

 



2024 Capacity Assessment Report 38 

 

Table 21. Completed and Planned Projects: Energy Recovery 
On-line Name Cost/Estimate Status Description 

2011 LEED Co-Generation $3,002,636 Complete 
Installed gas conditioning system and GE 
Jenbacher Engine Generator 

 
2015 

Boiler Upgrade Project $2,205,675 Complete Replaced 1980 boiler with two new boilers 
(one large and one small) 

 
2018 

Engine Generator 
Replacement $401,299 Complete 

Completed a long-block replacement on 
the engine generator and replaced chiller 

2027 
Biogas Utilization 
Upgrades 

$14,600,000 Planning 
Select and implement preferred biogas 
utilization strategy anticipating engine 
generator end of life 

 

  



2024 Capacity Assessment Report 39 

 

Ongoing and Planned Projects Overview 
As described in the previous sections, a number of projects are either in planning or are 
currently underway to address anticipated capacity limitations. The following highlights recent 
and upcoming large-scale projects. For more information regarding future planned projects, 
refer to the 2025-2026 Budget and Capital Improvements Plan and the 2050 Master Plan. 

 Hydraulic limitations at the influent pump station will be addressed through an 
expansion project. The project is planned for 2029 and will reduce the 2050 risk of 
bypass to the Fiddlehead Outfall to less than once in ten years. 
 

 The Centrate Handling Building Rehabilitation project reestablished the ability for the 
facility to accept flow from Headworks, relieving primary sedimentation basin hydraulic 
capacity constraints during wet weather high flow events. 
 

 The Digester System Improvements Phase 2 project, currently under construction, will 